
August, 2001
PW-MANUAL 5 Tab:  WGC

WGC2230
2200psi @ 3gpm

Part Number  Description

Pump Information: PK16859 ...................................... AR Pump Kit
17316 .............................................. Inline Filter

D21357 .............................Replacement Filter
15127 ........................................... Swivel Assy.
H061 ............................................... Swivel Nut
F035 .......................................... Quick connect
F045 ........................................ Rubber Washer
15096 .......................................... Adapter Plate

Engine Information: GX160 ........................ Engine, Honda, 5.5 OHV
P448 ........................................................... Key
16255 .................................... Oil, Engine (20oz)

Frame Information: T555-P ................................................... Frame
16371 ........................................................ Foot
17220 .................................................... Handle
15972 .................................................... Cap (2)
C042 ................................................... Knob (2)
X003 ................................................. Tire, Pneu
F464 ................................................. Pal Nut (2)

Hardware Information:
Foot: F064 (qty 1) ....................... Screw, 5/16-18 x 1”

F112 (qty 1) ........................... Flat Washer, 3/8”
F119 (qty 1) ........................... Nut, Hex 5/16-18

Engine to Frame: F066 (qty 4) ...............................Screw, 5/16-18
F119 (qty 4) ........................... Nut, Hex 5/16-18
F078 (qty 4) ..................... Lock Washer 5/16-18

Adapter to Engine:
15171 (qty 4) .............................. Screw, 3/8-10
F107 (qty 4) ................................. Lock Washer

Pump to Adapter: 15167 (qty 4) .............................Screw, 5/16-24
F078  (qty 4 ...................... Lockwasher 5/16-24

Accessory Information: 15111 ............................................... Hose Assy
H076 .................. Hi Pressure Hose, 3/8” x 25ft
F039 ......................................... Quick  Connect
15097 ....................................Lance, Dual Assy
H118 ............................................ Lance , Dual
N04015 ........................................... Nozzle, 15�
N50015 ........................................ Nozzle, Soap
16496 ........................ Trigger Gun, 3/8” Female
H100 ........................................ Chemical Hose

Manual Information: D21684 .................................... Manual, General-
English-Spanish

16560 ....................................... Manual, Engine

http://www.allpartsinc.com/mmAllParts/Others/PK16859-IPD.pdf
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